



2075

Parts List						
Ref	Class	Part	Description	Qty	Comment	Footnote
1	4021	827328T 9	TOP COWL ASSEMBLY	1	(Black)	
1	4021	827328T10	TOP COWL ASSEMBLY	1	(Silver)	
2		821256T 1	AIR INLET	1	(Black)	
2		821256T 2	AIR INLET	1	(Silver)	
3	10	821300 16	SCREW, (M6 x 16)	4		
4		859356A 1	SOUND BLANKET KIT	1		
5		NSS	NOT SOLD SEPARATE, Sound	1		
6		NSS	NOT SOLD SEPARATE, Sound	1		
7		NSS	NOT SOLD SEPARATE, Sound	2		
8	19	823865	CAP PLUG	2		
9		831207T10	HANDLE	1		
10	23	812707	BUSHING	2		
11	23	831214	SPACER	1		
12	13	12134	WASHER, Wave	1		
13		F481777	CAM, Latch Shaft	1	SN# 0T979999 & Below	
13		889566	CAM	1	SN# 0T980000 & Up	
14	12	40023 16	WASHER	1		
15	10	19937 16	SCREW, (M6 x 16)	1		
16		821249M 2	BRACKET, Front	3		
17		815477	BUMPER, Latch	3		
18	12	29245	WASHER, (.281 x .500 x .060)	3		
19	11	40136 6	NUT, (M6)	3		
20	53	823795 1	RING, Retaining	3		
21		815263	ROLLER	3		
22		815538 1	PIN, Roll	3		
23	12	29245	WASHER, (.281 x .500 x .060)	6		
24	11	40136 6	NUT, (M6)	6		
25		47341A11	ROPE AND HANDLE KIT, Manual	1		
26	50	<a href="#">12066Q 9</a>	ROPE	1		
0	37	881649A01	DECAL SET	1	(Black-Long)(Tracker)(2004)	
0	37	881649A05	DECAL SET	1	(Black-Long)(Tracker)(2005)	
0	37	881649A05	DECAL SET	1	(Black-X-Long)(Saltwater-Red)	
0	37	881840A03	DECAL SET	1	(Black-X-Long)(Saltwater-Blue)(200	
0	37	881840A05	DECAL SET	1	(Black-X-Long)(Saltwater-Blue)(200	
0	37	881650A03	DECAL SET	1	(Gray)	